mulRata
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UF AEMEBIEZE /Lithium cell or battery Certification

No: $$fR-E17-0448
Date: October 27, 2017

. mEEth /Cell (m2>2)Lt2JL./Single cell O >2)L1J)L/\v>U— /Single cell battery)

O#A%E8:th,/Battery(Pack) (tzJL##6%.” Composition of cell : )
. B&TE& /Model Name : CR2025 Cell Type : CR2025 (muRata) (Made in Indonesia)
Murata Model Name : CR2025//4KT1BWW
. A& &/ Customer : Willas-Array Electronics (Hong Kong) Limited

. EEEIST A NMER./ Test results of the UN Recommendations on the Transport of Dangerous Goods

EEHST A MRCHERE (38.3UFJLAEM) TR NMER/
= - {E% /Remarks

NO F A hIEBTest item Test results

T1 |BE>=a2L—332 (Altitude simulation) OK

T2 [BERER (Thermal test) OK

T3 |iES) (Vibration) OK

T4 |%&2% (Shock) OK

T5 |918B4E%8 (External short circuit) OK

T6 [|/E3E (Crush) OK

T7 [3BFEE (Overcharge) - —RBAUIT R/ Primary battery is not applied.
T8 |&HIHLEE (Forced discharge) OK

SERRNE B~ Tested Date(T1~T5, T8): 2011/11/01~2011/11/15
(T6): 2013/10/15~2013/10/30
MR HERSENER / Tested Date for Package : 2015/01/14~2015/01/17

. TE4& ./ Rated
IEH . /Item FRHBME,/ Specification &%= /Remarks
AFRERE /Nominal voltage 3.0V
NN E /Nominal capacity 160mAh
#UF I LEEE/Aggregated lithium content 0.045g

ERFR MER(IEEENSELER (UN Manual of Tests and Criteria 6th revised edition, Part I, subsection 38.3)(CHEW
BRUEKR THDICEZEBAVWELET.
We, Tohoku Murata Manufacturing Co., Ltd., hereby certify that above results are confirmed in accordance with

the Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods, 6th revised
edition, Part I, subsection 38.3.

K. Rasliter

Kazuhiko Mashiko
Quality Assurance Department
Tohoku Murata Manufacturing Co., Lid.
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Test Result of UN Recommendations Part 1

No.: $5ER-E17-0448
DATE:  October 27, 2017
PAGE: 2 of 5 Page

HAES | Cell Type

CR2025 (Made in Indonesia)

SHERIZPN / Test Company

B &tt BILATHE/EFT/Tohoku Murata Manufacturing Co., Ltd.

{¥7T / Address

T963-0531 BEBEENLUMHIBAISE T4 T1-1

&5/ Tel.

+81-24-958-3811

ERERZ= / Test Room

ZEMHERE | B HERE

sEREARS / Test Dates

T1-5,8 : 2007.11.05~12.04
T6 : 2013.10.15~10.23

HTEEAE / Criterion UN Manual of Tests and Criteria 6th revised edition, Part I, sub-section 38.3
SERAZIN / Test Name TLEES>=Z1L—23 2B Altitude Simulation
== H> ) LAREE s B%AI / Before stERTE / After B R ocy%&}%z}z =P
/ Mass Loss | /Residual OCV
No. Conditions mass (g) OcCV (V) mass (g) OocCV (V) <0.2%L > 90%LL k& / Occurrence
1 2.563 3.236 2.563 3.236 0.00 100.0 N
2 2.577 3.228 2.577 3.228 0.00 100.0 N
3 2.562 3.233 2.562 3.233 0.00 100.0 N
4 2.565 3.224 2.565 3.224 0.00 100.0 N
5 KRINE / 2.558 3.238 2.558 3.238 0.00 100.0 N
6 Undischarged 2.578 3.239 2.578 3.239 0.00 100.0 N
7 2.553 3.226 2.553 3.226 0.00 100.0 N
8 2.579 3.229 2.579 3.229 0.00 100.0 N
9 2.565 3.225 2.565 3.225 0.00 100.0 N
10 2.574 3.235 2.574 3.235 0.00 100.0 N
11 2.565 2.565 0.00 N
12 2.562 2.562 0.00 N
13 2.559 2.559 0.00 N
14 2.561 2.561 0.00 N
15 STRHRE / 2.554 2.554 0.00 N
16 Fully discharged 2.574 2.574 0.00 N
17 2.579 2.579 0.00 N
18 2.572 2.572 0.00 N
19 2.570 2.570 0.00 N
20 2.578 2.578 0.00 N
SRERAZFN / Test Name T2:iREER Thermal
s=| BT sXBRAI / Before sHBR1Z | After EERDR ocvHFE 5%
/ Mass Loss |/ Residual OCV
No. Conditions mass (g) | OCV (V) | mass(g) | OCV (V) | <0.2%lUF> | 90%LLE / Occurrence
1 2.563 3.236 2.563 3.236 0.00 100.0 N
2 2.577 3.228 2.577 3.228 0.00 100.0 N
3 2.562 3.233 2.562 3.233 0.00 100.0 N
4 2.565 3.224 2.565 3.224 0.01 100.0 N
5 ENE 2.558 3.238 2.558 3.238 0.00 100.0 N
6 Undischarged 2.578 3.239 2.578 3.239 0.00 100.0 N
7 2.553 3.226 2.553 3.226 0.00 100.0 N
8 2.579 3.229 2.579 3.229 0.00 100.0 N
9 2.565 3.225 2.565 3.225 0.00 100.0 N
10 2.574 3.235 2.574 3.235 0.00 100.0 N
11 2.565 2.565 0.00 N
12 2.562 2.562 0.00 N
13 2.559 2.559 0.00 N
14 2.561 2.561 0.00 N
15 STTERE / 2.554 2.554 0.00 N
16| Fully discharged 2.574 2.574 0.00 N
17 2.579 2.578 0.01 N
18 2.572 2.572 0.00 N
19 2.570 2.570 0.00 N
20 2.578 2.578 0.00 N
BEHAE/Mass Loss (%) | &= <1g9: 0.5%UT m 1g = EMEE = 759: 0.2%UT O 759 < BIMEE : 0.1%UTF

[IR5R / Occurrence)

BE#T R <Rupture>
W& L <Leakage>

FAMN:F  <Fire>
EE/U: N <No rupture, No fire, No disassembly, No venting, No leakage>

fE2d: D <Disassembly>

FEE

1V <Venting>
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HERZHR / Test Name T3:#xEHZHER Vibration
5= S~ LAREE s15%71 / Before SER1Z | After BT ocvitsE %
/ Mass Loss |/ Residual OCV
No. Conditions mass (g) | OCV (V) | mass(g) | OCV (V) | <0.2%UF> | 90%LLE / Occurrence
T 2.563 3.236 2.563 3.236 0.00 100.0 N
2 2.577 3.228 2.577 3.228 0.00 100.0 N
3 2.562 3.233 2.562 3.233 0.00 100.0 N
4 2.565 3.224 2.565 3.224 0.00 100.0 N
5 RINE / 2.558 3.238 2.558 3.238 0.00 100.0 N
6 Undischarged 2.578 3.239 2.578 3.239 0.00 100.0 N
7 2.553 3.226 2.553 3.226 0.00 100.0 N
8 2.579 3.229 2.579 3.229 0.00 100.0 N
<) 2.565 3.225 2.565 3.225 0.00 100.0 N
10 2.574 3.235 2.574 3.235 0.00 100.0 N
11 2.565 2.565 0.00 N
12 2.562 2.562 0.00 N
13 2.559 2.559 0.00 N
14 2.561 2.561 0.00 N
15 TEEHNE / 2.554 2.554 0.00 N
16| Fully discharged 2.574 2.574 0.00 N
17 2.578 2.578 0.00 N
18 2.572 2.572 0.00 N
19 2.570 2.570 0.00 N
20 2.578 2.578 0.00 N
SERZFN / Test Name T4: FHEZEHEER Shock
_— BT LREE sitE&H1 / Before SHERTE | After BEFHDE oCviE 5
/ Mass Loss |/ Residual OCV
No Conditions mass (g) OocCV (V) mass (g) OcCV (V) <0.2% > 90%L / Occurrence
il 2.563 3.236 2.563 3.236 0.00 100.0 N
2 2.577 3.228 2.577 3.228 0.00 100.0 N
3 2.562 3.233 2.562 3.233 0.00 100.0 N
4 2.565 3.224 2.565 3.224 0.00 100.0 N
5 RIRE /| 2.558 3.238 2.558 3.238 0.00 100.0 N
6 Undischarged 2.578 3.239 2.578 3.239 0.00 100.0 N
7 2.553 3.226 2.553 3.226 0.00 100.0 N
8 2.579 3.229 2.579 3.229 0.00 100.0 N
<) 2.565 3.225 2.565 3.225 0.00 100.0 N
10 2.574 3.235 2.574 3.235 0.00 100.0 N
11 2.565 2.565 0.00 N
12 2.562 2.562 0.00 N
13 2.559 2.559 0.00 N
14 2.561 2.561 0.00 N
15 FTEMRE / 2.554 2.554 0.00 N
16 Fully discharged 2.574 2.574 0.00 N
17 2.578 2.578 0.00 N
18 2.572 2.572 0.00 N
19 2.570 2.570 0.00 N
20 2578 | 2578 | 0.00 N
BEHADE [ Mass Loss (%) |0 EMEE <1g: 0.5% U T m 1g = BMWESE < 750: 0.2%AF [0 759 < BMEE : 0.1%UTF

[3R5R / Occurrence)

BE#T R <Rupture>
W& L <Leakage>

FNF  <Fire>

24 D <Disassembly>

FEE: V  <Venting>

EHE/QU: N <No rupture, No fire, No disassembly, No venting, No leakage>
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StBR ¥ / Test Name T5: 5 8pxE#&BR External Short Circuit
~ IBaE = N=1=2
z=| YITIVIRE BAKRERE IRSRMESR/ Occurrence
No. Conditions / Max. Surface Temperature 170°C=
1 58°C N
2 58°C N
3 59°C N
4 59°C N
5 KRI%E / 59°C N
6 Undischarged 59°C N
7 59°C N
8 59°C N
9 59°C N
10 59°C N
11 55°C N
12 55°C N
13 55°C N
14 55°C N
15 STERE / 55°C N
16| Fully discharged 55°C N
17 55°C N
18 55°C N
19 55°C N
20 55°C N
B fEHT : R <Rupture> N : F <Fire> 2 : D <Disassembly>
IR& / Occurrence - _ _
EE/U : N <No rupture, No fire, No disassembly>
SERZFN / Test Name T6 : [EI& (Crush)
w5 YZIIVRE WAKERSE IRGRIESR/ Occurrence
No. Conditions / Max. Surface Temperature 170°C=
1 170°CELT N
2 170°CLLF N
3 IR/ 170°CLLF N
4 Undischarged 170°CLL R N
5 170°CLLF N
6 170°CLLF N
7 e 170°CELT N
8 TR | 170°CLL R N
9 Fully discharged 170°CLLF N
10 170°CLLF N
TRBRLTT T7: 1838 Overcharge
XF5R4} 1 Not Applicable
SBRZIh | Test Name T8. sAmIBNER Forced Discharge
&5 YZIIRE IRRHEER/ Occurrence
No. Conditions
1 N
2 N
3 N
4 N
5 SERHE / N
6 Fully discharged N
7 N
8 N
9 N
10 N

[R5k / Occurrence] |FN:F <Fire> %2 D <Disassembly> EE7L:N <No fire, No disassembly>

* T6: Temperature Measurement by Thermolabel
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Test Result of UN Recommendations for Package PAGE : 5 of 5 Page
SERBP] N BT i
B et AR HEEVEFT/Tohoku Murata Manufacturing Co., Ltd.
Test Company
EZZirl T963-0531 BERENLHBMENSE T4 T1-1 S
fEFR T . ?aal.%l-.r—gﬂ r=k . V= —F . . Eaa/ +81-24-958-3811
Address 1-1, Shimosugishita, Takakura, Hiwada-machi, Koriyama Fukushima 963-0531 Japan Tel
FHERZE Bl s HERES
el AT NSRRI il 2015/01/14~2015/01/17 HERE S AB—1501-003
Test Room Industrial Design OCTO Test Dates Test No
weraR/ HHEA D
4
Sony Model Name CR2025 /Quantity 000 pcs
ERwIV = Andl )l eSS ] .
Cell Model Name CR2025 Configuration Single Cell Package Location Indonesia
A e
aEER &R I /Packing Group Number II
Packing Group
Tk - B2/ Fill/Length (L) S /Wide (W) = /Height (H) E& /Gross Weight (kg)
\?v'mens'ons and Gross 356 mm 353 mm 168 mm 13.4 kg
eight
& FsRBR/Drop Test
EREm DT-100B
sHEASZ ER=
SBREAF AR 1. 2m SHERFEER  /Occurrence
Test condition /Drop height
1EIBE T ER [EEZIKF(C/ Z UL VB2 U/No Leakage, No damage liable to affect
ETEZOM) / The first drop test flat on the bottom safety during transportation
Five (one for each drop) 2EIHDE TR RE&IKEIC / Z UL V873 U/No Leakage, No damage liable to affect
The second drop test flat on the top safety during transportation
. EBDE T AR RAIEZEKFE/ Z UL VIE873 U/No Leakage, No damage liable to affect
\ 4th  |The third drop test flat on the long side safety during transportation
H AEBDE T AR sERIEmEKE Z UL V873 U/No Leakage, No damage liable to affect
The fourth drop test flat on the short side safety during transportation
SEIHDE TR d—7F— (&) x/ Z UL VI#873 U/No Leakage, No damage liable to affect
The fifth drop test on a corner safety during transportation
5th
fst XBERNRBHIEE ST (T35 M%EIR/Use the direction of carton which may have the most serious damage.
NETBROROBE. NESEOREGIMIDE(CHXPOREZENT
HIERAE KSROHVRBHHENE U TFRS720). /On the outmost layer of the HITE/ &18/0K
Criterion exterior container or bag, there shall be no damage which shall badly affect Judgment
safety during transportation.
BEHEREER/Stacking Test
EHERST .
”it%ﬁ*#w. _ No UERAESR /Occurrence
Test condition
3MODIBEEERE Y/ 188 1 B - BEE - EAHRU/
Equivalent package number stacked up 3m No leakage, No distortion, No deterioration
HEREEEE L 238kg 5 B - AR - EHRU/
Examination load calculation value No leakage, No distortion, No deterioration
= pEA . S . g . =AM
SRERTETEEAE/Weight Load 240 kg 3 WA - B - EHEUI
No leakage, No distortion, No deterioration
& (FRRN G D TS, MR EXOTEHZEERDLD
= 34 T\A\ N = & C ) N ‘* & \'_‘_"_H : =]
e A4 2‘(1%‘033@;’&52 Gz, XIEWENOBERZEAREICTDX ) AH/OK
Criterion SREHFNE U TIFIRSRU. No leakage, no deterioration which may Judgment =
affect badly safety transportation, no distortion which may cause unstable
stacking.
Ra¥IE
(=Li:}
=18/0K
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